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WOODEXPERT s.r.o. | TeCovice 45 | 763 02 Zlin 4

issues the

CERTIFICATE

for the applicant

ESCO CZ PRODUCTION s.r.o.
Blatenska 267, 387 31 Radomysi

about the execution of the resistivity
test of flooring material for floor heating

for these products:

1) Double-layer wood parquet, DB wear layer, oiled surface

2) Three-layer wood parquet, DB wear layer, oiled surface

Certlftcate No 08122/16 was issued on the basis of Test Certificate 016-14P and 009-16P.

Under endurance and simulating the floor heating load, it was
‘ found out that the flooring material samples:

W5 g[\‘.fPassed the test at reduced humldlty and at subsequent humidity variation

\ -Passed the test of quahty of bondlng between layers
j(nelther delammatton nor separatlon occurred)

=

Ing. Marek Polasek, PhD.
technical manager WOODEXPERT.CZ

Thls Certlf*cate is proof of the executlon of tests calculatlons and examinations and it refers to the relevant certificate or report.
The Certificate does not. supers\ede the\ documents\of\compllance \m\terms of legal regulations. The Certificate may be copied, published

\\\\\\

N\ \ \ and dlssemmated only in\its entltety without alteratlons or other\modifications. Findings, ascertainments and conclusions

A T RN R AL AN R E on\y referto the samples underexamlnatlon



APPENDIX TO CERTIFICATE No. 08122/16 — Summary of test results

The test results were achieved under the effect of the following climate cycles:

Climate 0

Climate A

Climate B

Climate characteristics

At the time of
delivery (stored in

Flooring material

Storage of flooring
material in an ideal

laboratory) jegipation climate
Air temperature 25°C 80x2°C 20£1%C
Relative air humidity 40 % 25 £5'% 50 £5%
Equilibrium wood moisture 8,6 % 2,6 % 7.3 %

Evaluation of the test to determine the suitability of parquets and other types of wood flooring

materials on floor

heating
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s In\the\event ~tﬁa§ s

aQaQ\kcreased by storage in the prescribed ideal climate (7 3% moisture achieved); no
mqge p&e\(entlng the use of these parquets on floor heating were detected.

|f1cant\wood moisture (below 5%) would occur during use, there is no danger of

. .Serious \siamage\a he\ a(quets in the form of delamination of bonded layers or any other failure of the

\, N strl)cfu\re\ Ho
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‘ change 5.0l

N comenen\ts\ Pairt 4:
N\ for fI00r heétmg is (11‘5 mz\

T any o‘ther dgmage\to\surface treatment were observed.
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\l‘{h (EF, 1( IS, cessary to reconcile with the fact that, due to changes in parquet dimensions,
S dependmg\oﬁw e\léxel?T\WO\Od m\bqsture reduction, longitudinal fissures in between the parquets, fissures
0 \m \the ear 1ayer\may \orrm Dr\crack occurrence around filler repairs. During the test, no colour shade

By egammatlo\n ok tbe\ Te%t\RepQr‘t No 175/11: Determination of thermal resistance and thermal
\conduot|V1ty\aCCGrdqng to EN\12664 |ssued May 16, 2011, Centrum stavebniho inZenyrstvi, a.s., workplace
\Zliny it was: vérlfLe fha\the ﬂoon(lg meets the reqwrement of the EN 1264-4 Floor heating — Systems and
'[he as§er{1bly thafprescribes the maximum thermal resistance of flooring materials




